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Status epilepticus
nced Paediatric management

fe Support

Support airway
High flow oxygen
onsider reversible causes
(Don’t ever forget glucose)

From onset

min o seizure

IV or I0 Midazolam IM Midazolam
015 mg/kg 0.15 mg/kg
(Max 10 mg) OR

03 mg/kg
(Max 10 mg)
Continue attempts to

€ IV/10 access

5 after first dose of

still
fitting?

min lazolam given
(include doses given
prior to arrival in
hospital)
IV or 10 Midazolam
5 mg/k
Prepare Levetiracetam or Phenytoin*
after second dose of
min lazolam given

Confirm that itis an epileptic seizure
Give Levetiracetam or Phenytoin*

“Give Levetiracetam 40 mg/kg
(max 3g) infused over § mins

OR
Phenytoin 20 mg/kg infused over 20 mins

If patient is not taking that medication

Give Phenytoin or Levetiracetam
(whichever was not given above)

Phenobarbitone

still
After infusion fitting?
ishe

min  finis

Rapid sequence induction
and intubation

*Reversible Causes
Systemic:
Hypoglycae
Hyponatrr
Hypertensive emergency
Intracranial:

Infection
Bleed

e
Raised ICP

Buccal / intranasal Midazolam




5

min

From onset
of selzure

IV or 10 Midazolam

after first dose of
Midazolam given
(include doses given
prior to arrival in
hospital)

15t to arrive (&)

0.15 mag,/ kg
(Max 10 mg)

Support alrway
High flow oxygen

Consider reversible causes®
{ Don't ever forget glucose)

Vascular
accessT

Stin
fitting?

IV or 10 Midazolam
0.15 mg/ kg

Prepare Levetiracetam or Phenytoin *

IM Midazolam
0.15 mg kg
OR

Buccal / intranasal Midazolam

0.3 mg/kg
(Max 10 mg)
Continue attempls Lo
achieve IV/10 access

*Reversible Causes
Systamibe:
Hypogiyci ik
Hyponatremia
“:ﬂlll’llﬂlll’l EmMargency
Intracranial:

Intection

Bleed

Raiied ICP




15t to arrive (&)

)
ABC S (the person who called the code is probably doing that)

D — BSL
I\ access

Only dose you need to know*™:

— Midazolam:
* 0.15mg/kg IV/IO
* 0.3mg/kg buccal/intranasal



Cavalry Arrives

* Introduction and all that
* Where you’re up to in the algorithm

* Key remarks to make/questions you will be
asked:
— How did it start?
— Preserved awareness during seizure?
— Features of the seizure?



ILAE 2017 Classification of Seizure Types Basic Version *

Focal Onset ] Generalized Onset Unknown Onset
P = T II,.-" "'h,'l
Aware Impaired Motor é Motor h
. Awareness J Tonic—tlonic Tonic-clonic
e - Other motor other motor
Motor Onset Nonmotor (Absence) Manicios
Monmotor Onset ~ - S /
L A
= 3 Ly 2
focal to bilateral tonic-clonic | Unclassified




ILAE 2017 Classification of Seizure Types Expanded Version !

[ Focal Onset ]

[ Generalized Onset

.

Unknown Onset

L

Awareness

N

[ Aiiaie Impaired ]

/’— Motor Onset

automatisms

atonic

clonic

apileptic spasms

hyperkinatic

myoclonic

tonic
NMonmotor Onset

autonomic
behavior arrest
cognitive
emotional

2

/ Motor 1\'»

tonic-clonic

clonic

tonic

myoclonic

myoclonic-tonic-clonic

myoclonic-atonic

atonic

epileptic spasms
Nonmotor (absence)

typical

atypical

myoclonic

A

[ focal to bilateral tahi:—::lnnitJ

\E\rﬂlid myoclonia

/

~

- Motor
tonic-clonic
epileptic spasms
Monmotor
behavior arrest
.. .

[ Unclassified 3




Respiratory

Inspiration




Wheeze

* Appreciating work of breathing
* Confusing wheeze versus stridor
 What's the first move?



6 Medications in Acute Asthma "*

Medication

Owygen

Dose/Directions

T maniain 5p0; ~24%

Calburtamal (M2
100microg/Fuff

& < fpeors: b puffs (800 micrograms)
s x> 6 pewrs 12 puffs (1200 micregrams)

Spacer plus mask Far childrer aged 4 years and younger

Ralbutarniel Rebules

& <5 pears: LEmgfa.smL

& >0 pears: Smgll Sml

L] For intermittant add 0 5% Sadiven Chlaride up ta 4ml Tor nebilisation
For cortirmows nebuliser olace Smis of undibuted soluton imo the nebulser with

EifaEm caygen M of 6 = 8L min and TopE u a1 Caamter - 203 fullge

ergate 15 ailicaal sige salb ¢l magrgspheres, This piodeds is repoaaled bar

apgroximately 1 hoyr and then riew manapement

Salbustamel (V)
ImgimL{=1000micrograms/mL
Sl ampaules

{Vertodin Dbstetnic®)

= IV inhasian; Drawoup S0ml of salbutamel Iregfml IV salution undilyted
[ 105 mL ampoubes]

Start 81 Sraicrap ke imin [weight {in g =0, 3) mlhe Tar § hewar then redince 0
Armig rag kg man (WeiEht (gl € 006) milhr) G Gig s
For patients =40kg {max welght for dose calculation] do not exceed starting rate of
12miLfhr
[+

& "W balus: 15macrap’ky over 10 minubes
Micrte: IV sl bartam ol and IV magees lum sulfaie @rnot be gheen in the same line

Sierolds (Oral)
Predaialone Smgfml liguid

Img.5mg and 25mg Tabkets

& Pradrizalane 1-2mifep |rax dase Glmg’ day]

Mild / moderate: Usual dose 1mgikg/day for a total of 3-5 days

Severe and life threatening: 2mgfeplday on Day 1, then Dmp/Kg Toe the remainder of
The 316 5 day o

I s2vere 2sthma, Increased doses and duration <an be considered and the dose may
raed B e weaned mose slowly,

Sierolds (IV]
Methyiprednisclsne sodium
Ruicinate

40, LIS, S00mE. 1000 wiakd
ar

Hydrocortlsone

{100y, 250mg vials)

Methyiprednisalone 2mgfkp’dose (maximam S0mg'dese] first dose then;
Imgfegfdose
L] E howrly dary 1
L] 12 haosurky day 2
& pnce daily from day 3 for total 5 days (if required) or change to oral
pradaEang
R
Hydrocartisors dmpip(max 100mg) every 4-6 hours for 24 howrs, then reduce ower
rel 14 Fours as with methylpredeisalane . Change 1o ol prednisces ag soon a3
toleratad

Ipratrapium (MOI)

21 micragrasn s Pull

L] « i peavss A pufls (84 micragrarm)

L] =6 yeors: H puffs (158 micrograms)
Spaces pluy mask far younger childnen
Usuadly gven 2= 3 doses, 20 minuses apart in 5'!'-'!'“"." Ife-thireaten Ng CoaoErcatians
B &

| ned, Treguesssy can be intreased 19 &y 4-5 haurly

Ipratropium (Mebulised)
T3] micrograms/ml
S30microgramsymil

L] < & yeors  250microg (added to mebulised salbutamiol]

& » b pears: - S00microg ladded 1o nebulned salbatamsal]
Usaadly given 2= 3 doses, 20 minuies apart in severe) life-threstening cmosrbations
Based an clinical need, Irequersty can be increased 1o every 4-6 hourly




6 Medications in Acute Asthma *©

Idedication Doz /Directions

DFRen Te mardain Spl; >54%

& < fopears b puffs (@00 micrograms)
Lalbartamol [MCIS .
I ! & =B peers 12 poffs (1200 micrograms)

100microgFudf
Spacer phud maik far childrén aged 4 yaars and younger

& b pears 2 Smigls.smL

# >0 padrds Sl Sl

Salbutarel Mok s L] Fof imbenmittent acdd 09058 Sadios Chlkaride uig ta 4ml Tor nebulisaltan
For cordruous nebuliser olroe Smis :l'. anedirbed sakriion inio the nebulser wih

FrimrEnu i caygens Bl ol 6 = S0 min and Tap ug” B0 Beed 1R caniter M- 203 full R
create e aaticnal site salbutamcd matraspheres, This pioiess is repeated L

apgreximately 1 hour and Then review fmanapement




3  Assessment and Initial Management of Acute Asthma'

lrlhl.i B-lnl’hr.nhllnm

Traat in the: jary in which

_ I

Symptoms

Omimetry in Air

Hueart rate

Age sppropriate ability
fo talk

Wheeze Intensity

Accessary Muscle Use

Altered Consciousness

Cyanosis in Air

Treatment Options
{m Io ke

Oxygen

Salbutamal
Evary 20 min x 3
:tmdmulnmlwtlﬂ] Fapeat as requirad

i child doas not toleste MDI &
spacar of co-condion

Falbutarmal nebulised prevenls use of spacar

Systamic Consider aral predrisalne
corticostercids

Ipratropium
(% deing ?aiH'Bﬂ- with
ankntamol

Ho or Poor Response fo
Treatment

I magnasium sulfate

IV aminophylline or
I salbutamal

Investipations

Infravanaus Flulds

Ob=ercation and
Riviaw

Disposition




1t move

Altered Consciousness Age Appropriste FE.::"L:I-ME
Cyanosis in Air Mora Monae
Treatment Options

(Trecatmente 1 ba cormadand) -

Salbutamol Review frequently and Ewary 20 min x 3
:H--rd Dose Inbuber (WD) rapaal whan required Repaat as required
Salbutarmnal nebulised L‘“T“ of spacer pmﬂmuﬂm
Syviemic dmn:l::rm-ﬂ fnmgicior 1k peaciancions
certicastarolos response 1o ireatment

lpratropium Considar 3 doses al 20 minule
(3 dersng with M

;Lﬁa:‘d?vw intarvals

Ho or Poor Response 1o | Check diagnasis and treal as 'E-I'Hﬂtrmﬂmﬁ;:ﬂtm
Treatment per Moderate = Thraatening




Stridor

e Setting: middle of the night
e Stridor
e Barking Cough



1t moves

Management Flowchart

Mild Moderate Severe
| | l
Dexamethasone 0.15 mg/kg orally Nebulised adrenaline
OR _ 0.5 mi‘kg of 1:1000 to max Sml
Prednisolone 1 mg/kg orally with a {5mg) undiluted
repeat dose the following evening”

Dexamethasone 0.6mg/kg
(max 12mg) IM/IV/oral

L w

Discharge home | | Deterioration
once stridor free at
rest

,, l

Minimal or
poor response
I I

‘ Good response




Cardiology

Compared to adult medicine this is rare



Supraventricular
tachycardia (SVT)
management

Shock
present?

Vagal manoeuvre Vagal manoeuvre
(if no delays)

Establishing vasc. .
access quicker Adenosine

than obtaining 100 mcg/kg

defibrillator?

Adenosine
200 mcg/kg

Synchronous DC

shock 1 )/kg ;;(;e;:;i;:g

Synchronous DC Consider:

shock 2)/kg Adenosine 400-500 mcg/kg*
Synchronous DC shock
Or Amiodarone
Or other antiarrhythmics
(seek advice)

Consider amiodarone *Max. 12 mg (neonate 300 mcg/kg)




1t moves




Shock
present?

Vagal manoeuvre
(if no delays)

Establishing vasc.
access quicker
than obtaining

defibrillator?

Vagal manoeuvre

Adenosine
100 mcg/kg




IVF Prescribing

Fluid types
— 0.9% NacCl
— 0.9% NaCl + 5% dextrose

Bolus: 10-20mls/kg with 0.9% NaCl

Maintenance (0.9% NaCl + 5% dextrose)
— 4:2:1 /100:50:20

— Eg. 30kg = 70mls/hr

Replacement (0.9% NaCl + 5%)

— Weight x % dehydration (5) x 10

— le. 10kg x 5 x 10 = 500mls over 24 hours



Enteral Rehydration

lceblock (always try this first)

ORS (gastrolyte, hydralyte)

NGT:

Rapid rehydration = 10-20mls/hr x 4hours

Maintenance = same calculation (4:2:1,
100:50:20)



Pain

* Panadol and Neurofen are good

— Panadol 15mg/kg (max QID dosing)
— Neurofen 10mg/kg (TDS dosing)

e Feel uncomfortable with next line?



Moderate to severe pain

Use medications above, and consider adding the following

Oxycodone oral

or

Morphine I/
subcutaneous

or

Fentanyl Intranasal

1-12 months:
0.05-0.1 mg/kg,
=12 months:
0.1-0.2 mg'kg
4 hourly

0.05 mg/kg

=12 months: up to
0.2 mg'kg (max
5-10 mg)

=12 months:
0.75-1.5
microg/kg

(max 75 microg)
10 minutely

5-10 mg
4 hourly

Cumulative maximum
=1 month:

0.1 mg'kg 4-6 hourly
1—12 months:

0.1 mg'kg 2—4 hourly
=12 months:

0.2 mg'kg 2—4 hourly

Total dose of 3
microg/kg

For short term use

Do not prescribe for
outpatient use if no clear
diagnosis

Higher / more frequent
dosing can be used in
inpatient settings

Higher / more frequent
dosing can be used in
inpatient settings

Rapid onset {5 minutes)
Divide dose between
nostrils

Consider alternative
ongoing analgesia after
second dose

Mot recommended <12
months of age



